

**CENTRE OF TESTING SERVICE
INTERNATIONAL**

OPERATE ACCORDING TO ISO/IEC 17025

TEST REPORT



TEST REPORT

REPORT No. : CGZ3131230-04015-C-R1
DATE : Jan. 21, 2014
PAGE : 1 of 10

Table of contents

1	General Information	2
1.1	Application Details	2
1.2	Manufacturer & Buyer	2
1.3	Description of the Test Item	2
2	Test results	4
2.1	Sample Receiving Date	4
2.2	Testing Period	4
2.3	Test Requested	4
2.4	Test Method	4
2.5	Chemical Test Method Flow Chart	5
2.6	Conclusion	6
2.7	Test Results	7
2.7.1	Test results of all parts by EDXRF and chemical confirmation	7
3	Sample Reference Photo	10

The measurement results only apply to the submitted samples.

Copyright of this report is owned by Centre of Testing Service and may not be reproduced other than in full except with the written approval of the issuing Company.

CTS (Ningbo) Testing Service Technology Co., Ltd.

Fl.2 south Huoju Building, No.181 canghai Rd., Jiangdong High-tech Park Ningbo China

Tel +86-574-87912121 (16 lines)

Fax +86-574-87907993

Complaint line +86-574-87908003

E-mail cts@cts-lab.com

See Reverse For Terms And Conditions of Service



TEST REPORT

REPORT No. : CGZ3131230-04015-C-R1
DATE : Jan. 21, 2014
PAGE : 3 of 10

YJLED-002A-S12RGB, YJLED-003A-S12RGB, YJLED-A003A-S12RGB, YJLED-004A-S12RGB-1, YJLED-A004A-S12RGB-1, YJLED-005A-S12RGB, YJLED-A005A-S12RGB, YJLED-006A-S12RGB-1, YJLED-A006A-S12RGB-1, YJLED-A008-SV16, YJLED-A008-SV20, YJLED-008-ST8RGB

Brand name : Aglare Lighting
Condition of sample(s) : EFFECTIVE

The measurement results only apply to the submitted samples.
Copyright of this report is owned by Centre of Testing Service and may not be reproduced other than in full except with the written approval of the issuing Company.

CTS (Ningbo) Testing Service Technology Co., Ltd.

Fl.2 south Huoju Building, No.181 canghai Rd., Jiangdong High-tech Park Ningbo China

Tel +86-574-87912121 (16 lines)

Fax +86-574-87907993

Complaint line +86-574-87908003

E-mail cts@cts-lab.com

See Reverse For Terms And Conditions of Service

TEST REPORT

REPORT No. : CGZ3131230-04015-C-R1
DATE : Jan. 21, 2014
PAGE : 4 of 10

TEST REPORT

REPORT No. : CGZ3131230-04015-C-R1
DATE : Jan. 21, 2014
PAGE : 5 of 10

The measurement results only apply to the submitted samples.
Copyright of this report is owned by Centre of Testing Service and may not be reproduced other than in full except with the written approval of the issuing Company.

CTS (Ningbo) Testing Service Technology Co., Ltd.

Fl.2 south Huoju Building, No.181 canghai Rd., Jiangdong High-tech Park Ningbo China

Tel +86-574-87912121 (16 lines)

Fax +86-574-87907993

Complaint line +86-574-87908003

E-mail cts@cts-lab.com

See Reverse For Terms And Conditions of Service

CENTRE OF TESTING SERVICE

TEST REPORT

REPORT No. : CGZ3131230-04015-C-R1
DATE : Jan. 21, 2014

TEST REPORT

REPORT No. : CGZ3131230-04015-C-R1
DATE : Jan. 21, 2014
PAGE : 7 of 10

TEST REPORT

REPORT No. : CGZ3131230-04015-C-R1
DATE : Jan. 21, 2014
PAGE : 9 of 10



CTS (Ningbo) Testing Service Technology Co., Ltd.
Fl.2 south Huoju Building, No.181 canghai Rd., Jiangdong High-tech Park Ningbo Cr

CENTRE OF TESTING SERVICE

TEST REPORT